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CERTIFICATE NO.: E200905-0021-000489(5004055) L CERTIF ICATES ! : L/C:No. (P/0No.) : 4711-C94065-TLRR(1103070196)
A E B ' ' A , T 7t :
COMMODITY E.R.W STEEL PIPE i se H ieAH Steel S?rp' - CUSTOMER PLESA
AT Bl | (F)M| o Ml B E
SPECIFICATION' : API'5LB PSL1/ASTM A53B(2007) HEAD ‘OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, ‘SEOUL," KOREA SHIPPER DUFERCO- SA
’ o o ~ POHANG PLANT i 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
HEAT M. | Shpe 2 8 2 % S % QUANTITY W o=
NO. |. (BATCH. NO.) ORDER - SIZE B g %4 9 FZM/T) REMARK
B oo PCS TOTAL LENGTH WEIGHT
29 (Sﬁsfffffzo) BBE 20" X0.375." X6:120 M. 12 73.440 M 8.576 || CONFIRM TO NACE NORM MRO175(LAST EDITION)
” , ‘ +ERW: CHEMICAL. COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
30 (35843&12{‘130) BBE 20" X:0.375 " X 6:120 M 37 226.440 M 26.444 | *DSAW: CHEMICAL . COMPOSITION AND HARDNESS ONLY
1 4-1028 i . :
31 [(s174061130)| -BBE 16, X.0.500 X 6.120.M 94 575.280 M 70.932
32 (sﬁpfgygggo) BBE. 8 * X 0.500 " X 6.120 M 2 12.240 M 1.704
: : : , IMPACT
HYDROSTATIC | N [ VD|F | S| C|IRM[B|D|C|F|F|RF| ZINC COATING TENSILE TEST
ST e |1r|L|E|O|EAlE|R|R|L|L|EL TEST CHENICAL , COMPOSITION(S) (Gage Length : 50m) | () |iaro-| seat | pROTECTIVE
' ' DASHIALOLEISGIN LI A AITAL ' : NESS | TREAT| COATING &
5 | HEAT, NO Ssect RATIANIT | K| RIDE[D|T|H|1|G|Rr|vicHr of| Z| 2| D |c |si|n|P|s |culNI|cR[uoO|V|crq| D (TENSILE GLELD. o, B.L | ENG- SHEARY TEST  MENT, | LINING
NO. [ (BATCH NO..) G L? E g H g . g E Eﬁ _ZINC_CI(%%GT A S : | & , :
| : | psi ULU | golT Sls| ' 1 C.S|ALK] L 2 2lalelals g e | gy [THICKT,
K NN ol M N . : - o ; NESS |77 |
s G N |causs| *3 G #4 | +5 | +6 +7 +8 |x9| PS! PS1 1410 |Jould % *11
7NE| 30 MAX -|-26 120.{ 30|30 | 40104 40| 15(80 i 22
SPEC|: . : ; MIN e - | 60200 | 135500
20 |: + 836264 | 1990 [:G.}:6 | G |G G Hi16| 17913} 9 1 It .
|| (s134011120)| - : L5 P 15) 18013 |7 [ 1|2 fufa}l |1} :69760 .| 51630 | 39 10 |-G
: Lo s P ; | Pof15 ] 1|78l arf a0 |2 TR fw 77300 |
30.|: - €836264 1| - 1990- |G |G| 7G| G G CH16| 1|79 139 | g ; ,
+|(S1J4011130), e Pio|15] 27|80 {11 |9 |1 frflalal | T) 70340 | 51770 | 38 8. ] 6
Sf , . § s P72 | 8o [ 12| |TR| 1 [TR| 1|TR| | W] 75560
31 |- 4-1028 21990+ |G |-G |G| G G Hif16|17] 60|18 (4 | 1 ' , _
|(S134061130), : ' P |151.16(:60 {19( 6 |1 [ 1[1|TR|TR| | T| 70340 50610 | 35 10 |G
1. R : P |16| 16| 60 [16[ 2 [:1| 1| 1|TR[TR| " [W| 80490
32| SP37725-.| 1990 |G G| G |G G Ho(17] 1| 78 |11| 7 o , , ,
(S174072030) : , P.|[16|TR| 77:[ 10} 5 |TR|TR| 1 |TR| 2| | T| 70630 | 51480. 37 10 |- G
P |16] 2:|.78-|10| 7 |TR|TR| 1| TR| 1 W| 78170
Nefm #12: : .%
0. |'Refer To:The Attached: H
T -|.Section Designation E
) - WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. Manager of Q.M Dept.

+ THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




